TEST REPORT

No. @ XMINZ30400036TPLO1_EN
Date : 2023-05-06

Page: 1of 6
CUSTOMER MAME: XIAMEN SIC NEW ENERGY TECHNOLOGY CO.,LTD
ADDRESS: NO.5, XIANGFU, XIANGAN DISTRICT, XIAMEN, CHINA

Sampla Name : RHM-1

Above information and sample(s) wasiwere submilted and confirmed by the client. SGS, hawever,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

5G5S Ref. No. o GZMR230400808301

Date of Recaipt 1 2023-04-03

Tasting Period : 2023-04-03 - 2023-05-08

Test resull{s) : For further details, please rafer to the following page(s)
{Unless otherwise stated the results shown in this tesl report refar only
Io the sample|s) tested)

Signad for

SGS-CSTC Standards Technical

Sarvicas Co.,Lid. Xiamen Branch.

Jude

Jude Zhao
Authorized signatory
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Summary of Resulls:
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No.

Test Hem Test Method Resul

GB JE246-2018 Seclicn 6.0 &

1 Rasistance to Ageing See result

GBIT 168422 2-2022 Cycle 1

Tensile Strength, Elongation at GB 36246-2018 Section 6.4 &

See rasull
Braak GET 1065 -2001

Original Sample Photo:
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TEST REPORT

1.Test llem: Resistance to Ageing
Sample Descriplion: Foam

No. @ XMIN2ID4DJ03ETPLO1_EN
Date : 2023-05-08
Page: 1of B

Tesl Mathod: GE 36246-2018 Seclion 6.9 & GBT 18422 2-2022 Cycle 1

Test Condition:
Exposure cycha:
Irradiance: {0.51£0.02 W m?-nm@340nm

102 min light al (85£3)'C BST, (3823)°C CT, (50210)%RH

18 min light and waler spray

Fillar: Bora/Baro
Exposure pericd. 500h
Test Result:
Test Hem Tesl resull
Resistance to Ageing See Test tem 2
Test Photo:

Ouring Test

Referance sample Tested sample
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TEST REPORT
No. : XMIN230400036TPLO1_EN
Date . Z0OZ23-05-06

Page: 4of B
Equipment Information:
MNext Calibraton
Equipmant Moded Equipment Mo. Calibration dates T
Xenon Weathering
Ciso0o GZMR-AG-E169 2022-07-1E 2023-07-17
Tasler
2 Tast Rermn: Tensile Strangth, Elongation at Break
Sample Description: Foam
Test Method: GB 36246-2018 Section 6.4 & GBT 10654-2001
Test Condition:
A5 recaived condition{23 +2)C, (50+ 5)%EH, 48k
Light ageing condition: See test itam 1—(23+2)C. (50 +5)%RH. 24h
Specimen thickness: 13.7mm
Tesling speed: SO0mmimIn
Gauge length: 50mm
Lab Environmental Condition: (23£2)C, |5025)%RH
Test Result:
Test em Test Result
As receded 1.71MPa
Tensile Strength
After Light againg 1.36MPa
B3%
As received
EoRges (Soo table 13
tion al Break
S TE%
Light agai
HeRteg ( See lable 2.
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Page: S5of 6
Tabde 1:
Specimen w1 w2 #3 4 5 WG Wr #B #a #10
Elongation at
BEZ | B4.2 | TO.¥ 103 594 | 769 | 608 | 76.9 113 105
Break. %
Tabie 2.
Spacimean # #2 #3 #4 #E #B #7
Elongation at
107 4.0 rai 577 832 a6 673
Braak. %
Note: Test specimens were cul from the samgle.
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Alter Tast- As received After Test- Afer Light ageing
Equipment Information:
el Calibration
Equipment Moded Equipmant Mo Calibration date i
Universal Testing
] i 1 GZMR-PLE109 2023-04-20 2024-04-19
Machine
Nate: The above test projectimethod was carmied oul by subcontraclors.
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